=1 ,‘;‘,!’."'. "5", X
l'-ﬁ*{% BOLOG

5%

2. 4
500 o 1 X

=) Wastewater
sy Treatment Plant
Cumcme  Sower Pipeline

N

[
=
o)

Fig. 5.2.2 Route of Main Sewer Interceptor (Irpavi Option)

5-5




Effivent water quﬁlity BOD bBOmgl
| 88 70mgl

"Location o ~ Left bank of the downstream of the Irpavi
river (See Fig. 5.2.3)

Treatment proéess High-rate activated .sh'ulge: primary
sedimentation + rapid seration and

sedimentation + diginfection
Siudge treatment process Thickening + digestion + drying bed
B. Primary Sedimentation

Supposing that the return flow fr_om the sludge treatment process is 5 %, the
design flow fate to the sedimentation basin is estimated at :-
Q = 230,000 x (1 + 0.05) = 241,600 m3/day.

‘Assuming a surface loading of 30 m3/m%/day, the required surface area of the

sedimentation basin is caleulated as follows:
241,600/30 = 8,050 m2.
C. Aeration rnd Sedimentation

Assuming each detention time in the aeration chamber and sedimentation

chamber of 2.5 h?s, the required volume of the tank is calculated as follows:
(241,600 / 24) x 2.5 x 2 = 50,313 m3

The general layout of the wastewater treatment plant is shown in Figs. 5.2.4 .

(@) Lipari Oﬁtion

1) Sewage Collection/Transmission

In the Lipari bbtion, 2 main sewer interceptor would be installed from an intake
facilities upstream of the Choqueyapubrk_oja‘lmira_ confluence to the wastewater
treatment plant site above the Lipari bridge. This main interceptor would

collect wastewater from the ceﬁtml area, the Irpavi basin, and other areas, and

transmit them to the plant site.

The proposed route of the main sewer interceptor, which was selected after
discussion with the Bolivian counterparts is shown in Fig. 5.4.2,

b-6 ' (CHAPTER 5 4/26/93)



%’a}:!:m.ﬁ THOWY e
\ z & e
/) Y

=
| |
1 N
t,m \
AN\
b -!__ ,v- 'E,’

FFig. 5.2.3  Site for Wastewater Treatment Plant (Irpavi Option)

5-7




O inedl)) Jueld luswieal] Jo1emaISEM JO InofeT o N
| . @ .V‘.N.m_.m_u

15

cozﬂcoE_.v@m freunid

& cQ.ﬁ.EuE_.ﬂvam | ’-

<o .

.mu e ucneiey mdel M

=)

: »

ES

[=] . -

’ ] Bapingd e ] W‘M ﬂ
k'S yoiesec = ..mu.. b e

eS %mﬁ

st )

5.8



2y Treatment Method

Wastewater treatment methods for a centralized plant of the Irpavi option were
discussed in the previous gection. In the Irpavi option, a high rate activated
sludge treatment process was selected because of extrome ares limitations,
although it was not preferable from view points of costs and suitability of

technology.

However, the activated sludge method was only one of the alternatives studied in
the Lipari option. In addition, in case of the Lipari option, it was possible to -
consider other methods, which require more area but less construction costs,

such as aerated lagoons or ponds.

" Typical design parameters for several types of stabilization ponds are shown in
Table 5.2.1,

TABLE 5.2.1 TYPICAL DESIGN PARAMETERS FOR SEVERAL
TYPES OF STABILIZATION FONDS

Type of Ponds

Parameters Aerobic lagoons  Facullative lagoons  Aerated lagoons
(high rate) _

Flow Regime Intermittentiy mixed Mixed surface layer  Completely Mixed
Pond size (ha) 02-08 08-4 08-4
Opaeration Series Serias or parallel Series or parallel
Detention time {day) 4-6 5-30 3-10
Depth {m) 03-05 12-24 2-6
Temperature (°C) §-30 0-50 0-30
BOD conversion (%) 80-95 80 - 95 80 - 95

Extract from Meicalf & Eddy, Waswewsiar Enginoeting: Treatment, Disposal and Reuss; Third Edition, MacGraw
Hi#l, Inc. New York, N.Y., (1991)

Table 5.2.2 shows the areas required to treat the wastewater by stabilization
ponds, calculated by the design parameters (using minimum detention times

and maximum depths) shown in Table 5.2.1,

TABLE §.2.2 REQUIRED SIZES OF POND TO TREAT WASTEWATER
' BY SEVERAL TYPES OF STABILIZATION PONDS
(LIPARI OPTION)
(DESIGN WASTEWATER FLOWS = 230,006 m3/day)

Type of Ponds Qetar;ldrg;a)ﬂme | ggrl:érsn? rr?g) Depttt (m)  Size ((Ifa ;:onds
Aerobic Lagoons : 4 920,000 0.5 184
Facultative Lagoons 5 1,150,000 2.4 48
Aerated Lagoons 3 690,000 6.0 12

T ATsumis vertical 106 SHope.

The required areas for aerobic lagoons and facultative lageons exceed the total
area of the four available sites, thus, such lagoons cannot be applied for the

treatment process for the Lipari option. Aerated lagoons are considerad to be

5-90 (CHAPTER b 4/26/33)



5.2.3

aﬁplicab]e from the stand point of the required area even _though they will

require further areas for sedimentation.

Therefore, aerated lagoons are one of the alternatives for the Lipari option.

-Trickling' filters, which was eliminated from consideration for the Irpavi option

due to its area requirements, can also be applied &5 a treatment methed for the
Lipari option. This method has advantages with regard to area requirement
and operating costs as compared to the aerated lagoons.

Selected Alternatives

~ In the Basié Plan,.it is proposed:

) to collect the wastewaters from the Central area (excluding the Orkoiahﬁira
catchment) by taking wastewater from the Choqueyapu River upstream of
the confluence with the Orkojahuira River. The Choqueyapu River is

considered as a sewer channel,

i) toinatall sewer interééptors in other areas except the Central area to collect

wastewaters from the existing sewer pipes,

iil} to install a main sewer interceptor between the water intake point at the

Choqueyapu river and the proposed wastewater treatment site,

iv) to transmit the wastewaters from the Centrsl area and sewer interceptors
in the other areas through the main sewer interceptor to the plant site, and

v) to construct one centralized wastewater treatment plant to treat the

wastewaters,
There are two general plant site alternatives as follows:
) A site located left bank of the Yrpavi river in Calacoto area (Erpavi option)

i)  One or more sites located along the Choqueyapu River at the upstream and

downstream of the Lipari bridge (Lipari dption)

For the Irpavi option, it was determined that the activated sludge method
(high rate activated sludge method) is the only applicable method for
wastewater treatment because of ares limitations. Fof the Lipari option, it
is considered that acrated lagoons and trickling filters, which have been

eliminated from the Irpavi option because of their land requirements, are

65-10 (CHAPTER 5 4/26/83)



5.3

5.3.1

applicable, as well as activated sludge. Therefore, the basic plan will be

selected from four alternatives shown in Table 5.2.3,

TABLE '5.2.3 DESCRIPTIONS OF ALTEHNATIVES FOR BASIC PLAN

m = e e e s e =
Options Alternatives Plant site Treatment method Main Sewar Interceptor
roavi ] leftbank ofthe .  High Rale from the upstream of the
pavi Ipavi river in the Activated Sludge  confluence with the .
Calacolo area Orkojahuira river to Irpavi,
_ mainly along roads.
Livari oA Near Liparl, #1 Conventional from the upsiream of the
par Activated Sludge confluence with the
Orkojahuira river to
Lipari, atong roads and
river beds.
Lipari - 28 Near Lipari, #1 Trickiing fitters same as above
Lipari 2C Near Lipari, #1. Acrated Lagoons same as above
: and #2

‘Note :'For location of plant éites #1 and #2, see Fig. 5.4.1.

EVALUATION OF THE ALTERNATIVES
Costs Comparison

(1) Estimates of Construction/Operation Costs
Cost estimates were prepared for four alternatives,

Tables 5.3.1 and 5.3.2 show construction cost estimates for a main sewer
interceptor (including water intake facilities) of the Irpavi and Lipari options,
The unit prices shown in the cost estimates presented were generally increased
by about 50 % over those based on preliminary studied by Bolivian counterparts;
this allowance was made considering the preliminary nature of these studies

and the anticipated conservative design and construction supervision by

* international consultants.

Construction costs for three types of wastewater treatment plant are shown in
Table 5.3.3. Operation costs for three types of wastewater treatment are shown
in Table 5.3.4. Costs estimates for wastewater treatment methods were
prepared on the basis of data from several references published in the U.S.A. In